
POS NO. SPARE PART DESCRIPTION PCS. PRODUCT NO.
1 SPOUT 1 2365.37
2 FLAT GASKET 1 2004.5478
3 AERATOR INSERT 1 2004.5475
4 BODY AERATOR 1 2000.16
5 HEX SOCKET SCREW M4x5 1 9903293
6 HANDLE ARM 1 2334.15
7 SCREW M5X6 1 9903134
8 SCREW M3X6 2 9902009
9 HANDLE PLATE 1 2327.27

10 HANDLE BODY 1 2365.35
11 DECORATION COVER 1 2043.25
12 DECORATIVE SLEEVE 1 2365.12
13 ESCUTCHEON 1 2365.22
14 ORING SEAL 44.2x3 1 9916350
15 SPOUT ESCUTCHEON 1 2365.20
16 SCREW M4x10 2 9903152
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